PARTS CATALOGUE

WM ST50/ ST90



SKY TEAM CORPORATION LTD:mmmm—
1104 CARNIVAL COMMERCIALBLDG.
18 JAVA ROAD NORTH POINT Houﬁmuﬁ_
TEL:00852 25089428
FAX:00852 25089478
EMAIL:SKYTEAM_HK@HOTMAIL.COM.mmmmmms
HTTP//WWW.SKYTEAM.NET.CN s

WWW.SKYTEAM.CN



Hi 5
RPITaF RSB AN, BE5LEARZL, SRt mRAETF RN AR, HSsCRBiiRR, wig%
HREFRITEAR, FEA SRR R R A4k, PIRHACECALE ARG T2l R 5 AL AR RLA R M vb Bl AT 2 B R iR R 24 B 1R
Mg, s, AFEA,

FOREWORD

Please make reference to this book when you plan to purchase the parts. Any difference against the real motorcycle, please do as
per thereal. To get information concerning a certain component part, first locate, by its shape, the part in the illustration which show
itsfitting position, then find out the reference number of that part and look it up the corresponding table where al information about
the part are provided, such as the name, part number, quantity and/or itsfitting relationship with other parts, Any modifications will

not be informed ahead of time.



ST50 ST90

PARTS CATALOGUE — ENGINE



PARTS CATALOGUE — ENGINE

E-1 AL, RSk (CYLINDER, CYLINDER HEAD)

= =5 ANy = = N
R e’? 71\7?0 . gpifffﬁj]g? SEIBAE AL FR K FAG Part Name And Standard fo ni‘él ty Rﬁn{ik
1 147FMF-2.01-2 O Cylinder(90cc) 1
11 139FMA-2.01-2 O Cylinder(50cc) 1
2 147FMF-2.01-1 AT AT Gasket, cylinder(90cc) 1
2-1 139FMA-2.01-1 AL AT A Gasket, cylinder(50cc) 1
3 147FMF-2.01.04 SELEKAS Head comp, cylinder(90cc) 1
31 139FMA-2.01.04 ELELAS Head comp, cylinder(50cc) 1
4 01.01.01.04 W5 Guide, in. valve 1
5 01.01.01.05 HRT8% Guide, ex. valve 1
7 147FMF-2.01.01 LA Gasket, cylinder(90cc) 1
7-1 139FMA-2.01.01 LKA Gasket, cylinder(50cc) 1
8 01.01.04.03 At A A% s 5 1 20 Seal, cam chain chamber 1
9 01.01.01.07 WL M6 x 32 Bolt, stud, 6 x 32 2
10 01.01.00.30 12 M6 x 23 Bolt, hex, 6 x 23 1
1 01.01.00.33 #1459, 5mm Collar, 9.5mm 1
12 01.01.00.27 HE 14.8mm Collar, 14.8mm 1




SKyrEam

PARTS CATALOGUE — ENGINE

E-1 AL, RSk (CYLINDER, CYLINDER HEAD)

75 EHHRE . e =Y
Ref.No. Part No. b ARR A Part Name And Standard Quantity Remark
13 01.01.00.32 ENAS8 x 14 Pin, dowel, 8 x 14 4
14 01.01.00.23 O Z#ipE 14.5 x 2 O-ring, 14.5 x 2 1
15 01.01.00.29 FPRE 11.5 x 2.1 Packing, rubber, 11.5 x 2.1 1
16 01.01.01.06 OZIE 9 x 1.6 O-ring, 9 x 1.6 2
17 01.01.00.34 HERE 9 x 1.35 Gasket, rubber, 9 x 1.35 1
18 01.01.00.98 TE A Block, vibration reduction 2
19 01.01.00.99 BEHRB Blook, vibration reduction 1




PARTS CATALOGUE — ENGINE

14
- il
= = = AN =N N
Rato.|  Daes BT S Part Name And Standard Gontty | Remsrk
1 LC152FMH-2.01-40 Ak Cover, cylinder head 1
2 LC152FMH-2.01.05 LA T Cover, R. cylinder head side 1
3 07.01.00.20 LKL ZET Cover, L. cylinder head side 1
4 01.01.00.08 SITEE Cap, tappet adjusting hole 2
5 LC152FMH-2.01-39 ALK TR e 2 Gasket, cylinder head cover 1
6 LC152FMH-2.01-35 LA T AT Gasket, R. cylinder head side cover 1
7 01.01.00.21 G A TG AT Gasket, L. cylinder head side cover 1
8 01.01.00.04-3 TS B A Insul ate(90cc) 1
81 01.01.00.04-1 S B A Insul ate(50cc) 1
9 02.01.00.05-3 R Pipe, in.(90cc) 1
91 02.01.00.05-1 i g Pipe, in.(50cc) 1
10 01.01.00.43 2R M6 Nut, cap, 6mm 3
11 01.01.00.43 IR M6 Nut, flange, 6mm 1
12 01.01.00.41 #Y# 6mm Washer, sealing, 6mm 3
13 01.01.00.42 HE A6mm Washer A, sealing, 6mm 1




SKyrEam

PARTS CATALOGUE — ENGINE

E-2 Sf513k3% (CYLINDER, HEAD COVER)
18
22
18
10 12
59 .
10
13
qu;éiz
o &O
Fe EH AR = il B &=
Part N And Standard -
Ref.No. Part No. Tk AR LA art iName A andar Quantity Remark
14 01.01.00.36 #YE 6.5mm Washer sealing, 6.5mm 1
15 01.01.00.06-3 b Gasket, pipe, IN.(90cc) 1
15-1 01.01.00.06-1 ETE Gasket, pipe, IN.(50cc) 1
16 01.01.00.07 OJFE 30.8 x 3.2 O-ring, 30.8 x 3.2 2
17 01.01.00.03 oJ¥HE 25 x 2.4 O-ring, 25 x 2.4 1
18 01.01.00.38 22 M6 x 110 Block, flange, 6 x 110 1
19 LC152FMH-2.01-2 LIRS M6 x 20 Bolt flange, 6 x 20 2
20 LC152FMH-2.01-1 1 M6 x 22 Bolt hex, 6 x 22 2
21 LC152FMH-2.01.04 E R M6 x 28 Bolt, flange, 6 x 28 2
22 01.01.01.04 KAEFE 1137 Plug, spark(1137) 1




SKyrEam

PARTS CATALOGUE — ENGINE

E-3 ST (CAMSHAFT VALVE)
&
7
1
5 EEM S " e =
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark
1 01.01.05.00 ST Seal valve stem 2
2 07.01.03.00 s Cam shaft comp 1
3 07.01.00.45 1k Valve stopper 1
4 01.01.00.11 SR Rocker arm 2
5 01.01.00.12 PR Shaft rocker arm 2
6 01.01.00.13-3 HEI] Valve,inlet(90cc) 1
6-1 01.01.00.13-1 HEI] Valve,inlet(50cc) 1
7 01.01.00.14-3 HEST Valve,exhaust(90cc) 1
7-1 01.01.00.14-1 HEST Valve,exhaust(50cc) 1
8 01.01.11.16 SIS Spring,valve outer 2
9 01.01.00.17 ST Spring,vave inner 2
10 01.01.00.18 ST SRR Retainer 2
1 01.01.00.15 AT S Sest outer 2
12 01.01.00.19 KT8k Cotter,valve 4
13 01.01.00.10 AU TR BB AT Screw adjusting 2
14 01.01.00.09 ST RIS Nut tappet adjusting 2




PARTS CATALOGUE — ENGINE

E-4 B KRS E (CHAIN, CHAIN TENSIONER)

14

q—\‘5
@15

5 EREAE " e =
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark
1 01.01.00.44 NS Chain, cam 1
2 01.04.00.07 MR Spindle, cam chain guide sprocket 1
3 01.04.09.00 g B Arm comp, cam chain tensioner 1
4 01.04.10.00 B s Roller, cam chain tensioner 1
5 01.01.00.22 1E M ShEER Sprocket, cam 1
6 01.01.06.01 L= bk Roller comp, cam chain guide 1
7 01.01.00.23 12 MS x 12 Bolt, knock 5 x 12 3
8 01.01.00.25 HyE 8mm Washer, sealing 8mm 1
9 01.01.00.24 Hn) RS RN Pin, cam chain guideroller 1
10 01.04.05.00 A Sprocket, cam chain guide 1
11 01.04.00.25 [ | Pivot, cam chain tensioner 1
12 01.04.00.16 Bk Head, cam chain tensioner push rod 1
13 01.04.07.00 BT Rod comp,cam chain tensioner push 1
14 01.04.00.15 KBTS Spring, cam chain tensioner 1
15 01.04.00.14 Y& 14mm Washer, sealing 14mm 1
16 01.04.00.13 IEIEMI4 x 1.5 Bolt, sealing 14 x 1.5 1




SKyrEam

PARTS CATALOGUE — ENGINE

E-5 AL, Zoph fhAE5E (GENERATOR, L,CRANKCASE COVER)

= == Ay j =N N
kv | pen? T AT Part Name And Standard quntity | romark
1 02.02.06.00 Zeth A ET 5 Cover, L crankcase 1
2 02.02.00.01 Zeih AR e s Cover, L Crankcase, RR 1
3 02.02.06.06 e A A Gasket, L grankcase 1
4 02.09.00.01 LR S Clamper, wire harness 1
5 02.02.06.04 MFL%B CapB 1
6 02.02.06.02 WAL A CapA 1
7 01.01.00.31 ENIEHS x 12 Pin dowel8x12 2
8 02.02.06.03 OJ¥HE 27 x 2.0 O-ring27 x 2.0 1
9 02.02.06.05 O K 13.8 x 2.5 O-ring13.8 x 2.5 1
10 GB18-86 MY I M6 % 16 Bolt, flange x 16 3
1 01.00.00.01 Y 204 M6 x 28 Bolt, flange6 x 28 3
12 02.00.00.03 Y x4 M6 x 32 Bolt, flange6 x 32 1
13 01.04.00.21 I I8 M6 x 50 Bolt, flange6 x 50 1
14 02.00.00.02 Iy 22 M6 x 70 Bolt, flange6 x 70 1
15 02.09.07.01 «# Flywheel COMP 1




PARTS CATALOGUE — ENGINE

E-5 Wi ML, ZoHh B4E2% (GENERATOR. L,CRANKCASE COVER)

o ] . ! Tk P
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark
16 02.09.01.99 YRR IR Rubber,neutral switch cord 1
17 02.09.01.00 JETFHM Stator comp 1

18 02.09.01.98 ™ ZERE M0 Nut, flange 10mm 1




SKyrEam

PARTS CATALOGUE — ENGINE

E—6 M AR E (ELECTRIC STARTER)
75 EHHRE . B =Y
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark
1 02.04.15.01 (RS Plate, oil separator 1
2 02.00.04.00 HBEES Start chain 1
3 02.04.02.04 AN EES T AR Plate, guide chain 1
4 02.04.02.05 HEEBNEEFRI R Plate, protect chain 1
5 02.00.01.00 LA Start chain comp 1
6 02.07.01.10 AL BN AR E AR Plate, set chain 1
7 02.00.03.00 TSR e iR Starter clutch outer assy 1
8 02.00.03.01 B AR Spring, clutch roller 3
9 02.00.03.02 TR Pin, spring 3
10 02.00.03.08 FESNE SRtk Side plate, starter clutch 1
11 9243/23.1 4R 23mm Circlip 23mm 2
12 8x10111+3/30 GB4661-84 A& 19 x 23 x 13 Needle bearing 19 x 23 x 13 1
13 02.00.03.03 BEAAM10 x 10 Clutch roller 10 x 10 3
14 02.00.03.04 RS x 11.8 Pin 5 x 11.8 1
15 02.04.15.02 30 x 42 x 4.5 Oil seal 30 x 42 x 4.5 1




PARTS CATALOGUE — ENGINE

E—-6 HLE 25 E (ELECTRIC STARTER)

.
£
E
b |
13 —Ch 1
5 EWAERE . ! Tt i
3 N -
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark
16 01.09.02.00 ME18.9 x 28 x 5 Oil seal 18.9 x 28 x 5 1
17 01.09.01.02 OB 107 x 2 O—-ring 107 x 2 1
18 01.04.00.08 OFE 6 x1.7 O—ring 6 x 1.7 2
19 GB819-86 MEETM6 X 16 Screw 6 X 16 3
20 GB818-86 EETM6 % 10 Screw 6 x 10 1

10



SENI-AUTOMATIC CLUTCH(50cc)

PARTS CATALOGUE — ENGINE

E-7 Hih#% (RIGHT COVER)
75 EHHRE . B =Y
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark
1 100027 RIS DOWEL PIN 2
2 M6 x 65 HWMHWZn TN HE 12 A SCREW 2
3 130013 (8] A0 A SPRING 1
4 130014 8] SO 2 ROTART BODY CENTER BUSH 1
5 130015 I B SPRING 1
6 130016 T EERRET SCREW 1
7 130017C R B R.CASE COVER GASKET 1
8 130018 WARTE OIL LEVER 1
9 130022 O &} & GAUGE 1
10 130500 AT 4 LEVER COMP 1
1 130600 PR i i LEVER AND ROTARY BODY COMP 1
12 130700 TR B BALL-RACE COMP 1
13 130800 o] {4 S JRE AH A SUPPORT COMP,ROTARY BODY 1
14 130900 WUR A 2520 14 R,CASE COVER COMP 1
15 130100 A% Bl i B2 T OIL SEAL 1

11




SENI-AUTOMATIC CLUTCH(50cc)

PARTS CATALOGUE — ENGINE

E-7 #ih% (RIGHT COVER)

75 EHHRE . B =Y
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark
16 M6 x 35 HWMHWZn FNFEE 1A BOLT 2
17 M6 x 40 HWMHWZn FNFEE 12k BOLT 4
18 7D17-J7-18.5-2.6 O T4t O-RING 1
19 GB848-85 8-140HV-Zn.D JINERE| WASHER 1
20 GB6170-86 M8-8-Zn.D Vav::l: S50 NUT 1

12



MANUAL CLUTCH(50cc, 90cc)

SKyrEam

PARTS CATALOGUE — ENGINE

E-8 i hss= (RIGHT CRANKCASE COVER)
18
&
F,
= — =) =N N
R e’? 71\7?0. gpifﬁj;g? SEERA: 4T K FIAE Part Name And Standard forftﬁity Rﬁn{ik
1 LX147FM-1.07.01 il AT Cover comp, R. crankcase 1
2 LX147FM.07-2 Fih AR T Gasket R cover 1
3 LX150FM.07-6 BERE Cover clutch 1
4 LX150FM-1.07-11 HLIHFR R Oil level meter 1
5 LX150FM-1.07.02 BAEEL A Tappet 1
6 LX147FM.07-3 BA T R e g Tappet spring 1
7 LX147FM.07-5 B AR R E A5 Tappet pin 1
8 LX147FM.07-8 B EaRER Plate 1
9 LX147FM.07-10 B AR R Plate 1
10 LX147FM.07-9 PR LT Adjusting screw 1
1 LX147FM.07.04 ik Seal ring 1
12 LX147FM.07.05 iE) Seal ring 1
13 LX147FM.07-4- O 5% 4:{1E] O-ring 1
14 LX147FM.07-12 O 5% 4:11E] O-ring 1
15 GB819-85 Z2ETM6 X 16 Screw M6 X 16 1

13



SKyrEam

MANUAL CLUTCH(50cc, 90cc)

PARTS CATALOGUE — ENGINE

E-8 i hss= (RIGHT CRANKCASE COVER)
18
&
f
18
g E - . ot HIE
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark
16 GB819-85 ZETMS x 16 Screw M5 X 16 2
17 GB6172-86 e R Nut 1
18 LX147FM.01-31 TE Y Pin 2
19 JH70.20016 R M6 X 40 Bolt M6 x 40 5
20 JH70.20017 M6 x 80 Bolt M6 x 80 1
21 JH70.20018 M6 X 65 Bolt M6 x 65 2

14




SENI-AUTOMATIC CLUTCH(50cc)

SKyrEam

PARTS CATALOGUE — ENGINE

E—9 BE&e (CLUTCH)

= — = = N
Rino | s T AT Part Name And Standard quntity | romark

1 100 GB276-64 TR BRI BEARING 1

2 130000-1C B CLUTCH ASSY 1

3 130001 B EiRi T CLUTCH SHELL 1

4 130002 e e CLUTCH OUTER 1

5 130003 &b E CLUTCH CENTER 1

6 130004 +JE SETRING 1

7 130005 JEE A HE WASHER 1

8 130007 PR GASKET 1

9 130008 HizE COVER 1

10 130009 R SPRING 2

1 130010 SRS SPRING 2

12 130011 GEIhR SPRING 2

13 130012 £ WASHER 2

14 130019 B LOCKER 1

15 130020 [ e NUT 1

15



SKyrEam

SENI-AUTOMATIC CLUTCH(50cc)

PARTS CATALOGUE — ENGINE

E-9 B&eE (CLUTCH)
.
= == Ay j =N N
Rino | s T AT Part Name And Standard quntity | romark

16 130021 FETE B SAUCER WASHER 1
17 130100 B AR CLUTCH HOLDER 1
18 130200 FEAR JE A H A WASHER 1
19 130300A AN H OUTER DISK CLUTCH FRICTION 1
20 130400A PN B A CLUTCH FRICTION 2
21 140001 i PRIMARY DRIVE GEAR 1
22 140002 B GUIDE 1
23 140003 it T 52 P TAT COLLAR 1
24 140100 W R A PRIMARY DRIVEN GEAR 1
25 M5 x 10 GB818-76-35-Zn.D T AR KR ET SCREW 2
26 M5 x 10 GB819-76-35-Zn.D A S AT SCREW 2
27 8 x 10111+3/30 GB4661-84 & R T ROLLER 2
28 150003 +fE SETRING 1

16




MANUAL CLUTCH(50cc, 90cc)

PARTS CATALOGUE — ENGINE

E—-10 B&ee (CLUTCH)
=) e =) = N
R e’? 71\7?0. %Pifﬁj}g? SEERA: 4T K FIAE Part Name And Standard forftﬁity Rﬁn{ik
1 LX147FM.06-9 BEARINE Clutch cover 1
2 LX147FM.06-15 Efagra v Plate, clutch lifter 1
3 LX147FM.06-14 A i A Gasket 1
4 LX147FM.06-4 FEIhihe I E Driving gear cover 1
5 LX 147FM.06-2 s Bush 1
6 LX147FM.06.01 BRI Friction plate 2
7 LX147FM.06-7 BEA TR Up plate 1
8 LX147FM.06-5 Baa i Down plate 1
9 LX147FM.06-8 EzhE Driving gear 1
10 LX147FM.06-10 JHE Spring 4
11 LX147FM.06-19 BE R EE Damper spring 4
12 LX147FM.07.03 B AT A Clutch lever 1
13 LX147FM.06-6 LA Spring washer 1
14 LX147FM.06-1 £ Washer 1
15 LX147FM.05.03 MBS 2HA: Driven gear comp 1

17




SKyrEam

MANUAL CLUTCH(50cc, 90cc)

PARTS CATALOGUE — ENGINE

E-10  ®E&# (CLUTCH)
=) e =) = N
R e’? 71\7?0. gpifﬁj;g? SEERA: 4T K FIAE Part Name And Standard forftﬁity Rﬁn{ik
16 LX147FM.06-3 Fahihie Driving gear 1
17 LX147FM.06-17 T E 0il pipe in 1
18 LX147FM.06-18 TEhE A Spring 1
19 LX147FM.06-16 HMEE Guide pipe 1
20 LX147FM.06-11 [ 2 Nut 1
21 LX147FM.06-13 1FIE#AE Washer thurst 1
22 LX147FM.06-12 I HYE Washer lock 1
23 LX147FM.05.01-6 4 Circlip 1
24 GB819-85 WEET Screw 4
25 GB276-82 #hi& 100 Bearing redial ball 100 1

18




PARTS CATALOGUE — ENGINE

E-11 Hh #hAE. HlilZE (CRANKCASE, OIL PUMP)
i
. .
TSR
3 L i ?
. &
T
4
17 18
Fe RS . Hoit i
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark
1 101102C-3 Fih RS Crankcase comp, R,(90cc) 1
1-1 101102C-1 Fih RS Crankcase comp, R,(50cc) 1
2 01.04.00.01-3 Hl S A 2 Gasket, crankcase(90cc) 1
2-1 01.04.00.01-1 1 AR AT 2R Gasket, crankcase(50cc) 1
3 101002C-3 2ol RS Crankcase comp, L,(90cc) 1
31 101002C-1 2ol RS Crankcase comp, L,(50cc) 1
4 01.04.06.00 LI Pump assy, oil 1
5 01.04.00.10 BT ZR A 2 Gasket, oil pump body 1
6 01.04.06.01 IR BRI Body, oil pump 1
7 01.04.06.04 ML IR 35 Cover, oil pump 1
8 01.04.06.05 ML 2R a4 4 Gasket, oil pump cover 1
9 01.04.06.06 GINHEN Rotor, oil pump, inner 1
10 01.04.06.07 ML R SN T Rotor, oil pump, outer 1
1 01.04.06.03 WL IR Driveshaft, oil pump 1
12 01.04.06.02 N ERE B Pin, oil pump lock 1

19




SKyrEam

PARTS CATALOGUE — ENGINE

E-11 il #h4E. MlimZE (CRANKCASE, OIL PUMP)
i
. .
TSR

L] LI : ?

. 6

T

4
17 18
Fa THERE - i B
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark

13 01.04.00.09 PMUR R SR e Pivot, oil pump 1
14 01.04.04.00 BT I 8 ZH A Screen, ail filter 1
15 01.04.00.24 WRE Tube, breather 1
16 01.04.00.28 & Clamper, tube 1
17 01.04.00.07 LR A Bolt A, cylinder stud 2
18 01.04.00.26 WELIEH: B Bolt B, cylinder stud 2
19 01.04.00.12 | Washer, drain plug 1
20 01.04.00.18 SENEY 10 x 14 Pin dowel, 10x14 2
22 01.04.00.11 TOHIEZE M12 x 1.5 Bolt drain 12x1.5 1
23 Gb818-86 M2ET M6 x 16 Screw, 6x16 2
24 BG818-86 T2ET M6 x 22 Screw, 6x22 1
25 GB818-86 J2£T MS x 10 Screw, psn, 6x10 3
26 01.04.00.21 2R M6 x 50 Bolt, flange 6x50 1
27 01.04.00.19 22 M6 x 60 Bolt, flange 6x60 2
28 01.04.00.17 2R M6 x 65 Bolt, flange 6x65 4

20




SKyrEam

PARTS CATALOGUE — ENGINE

E-12 15%E, il (PISTON, CRANKSHAFT)

A2 E RS = &= =/t
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark
05.03.01.08-3
1 .09-3 RS NAE Ring set,piston(90cc) 1
10-3
05.03.01.08-1
1-1 .09-1 RS NAE Ring set,piston(50cc) 1
J10-1
2 07.03.01.00-3 Hiy ARIEFT Cranshaft comp(90cc) 1
2-1 07.03.01.00-1 il ARIE AT Cranshaft comp(50cc) 1
3 05.03.01.09-3 I %€ Piston(90cc) 1
31 05.03.01.09-1 I %€ Piston(50cc) 1
4 01.03.01.05-3 T 22 Pin, piston(90cc) 1
41 01.03.01.05-1 T 22 Pin, piston(50cc) 1
5 01.03.01.04 5 ZEAS PP Clip, piston pin 2
6 05.03.01.06-3 JEFT Rod, connecting(90cc) 1
6-1 05.03.01.06-1 JEFTF Rod, connecting(50cc) 1

21



SKyrEam

PARTS CATALOGUE — ENGINE

E-12 WEZE . i #h (PISTON, CRANKSHAFT)
5 EEM S " e =
Ref.No Part No. Tk AR LA Part Name And Standard Quantity Remark
7 07.03.01.11-3 iR RN LT Crankshaft, R,(90cc) 1
7-1 07.03.01.11-1 i 2 A4 Crankshaft, R,(50cc) 1
8 07.03.01.02-3 Sty %l Crankshaft, L,(90cc) 1
81 07.03.01.02-1 2 Crankshaft, L,(50cc) 1
9 05.03.01.10-3 i1 b EH Pin, crank(90cc) 1
91 05.03.01.10-1 i1 b EH Pin, crank(50cc) 1
10 01.03.01.03-3 1B B Sprocket, timing(90cc) 1
10-1 01.03.01.03-1 1B BhEEE Sprocket, timing(50cc) 1
11 01.03.01.01-3 Rt K ey, woodruff(90cc) 1
11-1 01.03.01.01-1 Rt Key, woodruff(50cc) 1
12 D304 GB276-82-3 B 6304 Bearing, radial ball 6304(90cc) 2
12-1 D304 GB276-82-1 TR Bearing, radial ball(50cc) 2
13 9243/23.1-3 REHK Needle bearing(90cc) 1
13-1 9243/23.1-1 REHK Needle bearing(50cc) 1

22




PARTS CATALOGUE — ENGINE

E-13 i Bl (MAINSHAFT, COUNTERSHAFT)
= = = AN =N N
ReiNo.|  part Mo SR Part Name And Standard gttty | R
1 01.06.02.02 Fhh Mainshaft 1
2 07.06.01.05 Bl Countershaft 1
3 07.06.01.02 BlEh — Poisie Gear, countershaft low 1
4 07.06.01.01 HE20%x9 Bush, 20x9 1
5 07.06.02.03 T RER Gear, mainshaft second 1
6 07.06.01.04 Bl — 4% Gear, countershaft second 1
7 07.06.02.04 Fhh = Gear, mainshaft third 1
8 07.06.01.08 Eil%h =405 Gear, countershaft third 1
9 07.06.02.05 Fhpy PiviEe Gear, mainshaft fourth 1
10 07.06.01.10 Rl B4 % Gear, countershaft fourth 1
11 01.06.00.01-3 EEEER (15 1) Sprocket, drive(90cc, Z=15) 1
1-1 01.06.00.01-1 FahEEE (13 1) Sprocket, drive(50cc, Z=13) 1
12 01.06.00.02 & E M Plate, drive sprocket fixing 1
13 07.06.01.14 &= Bush 1
14 07.06.01.11 S Spring 1




SKyrEam

PARTS CATALOGUE — ENGINE

E-13 i Bl (MAINSHAFT, COUNTERSHAFT)
= — = = N
R e’? 71\7?0. gpifﬁj;g? SEERA: 4T K FIAE Part Name And Standard forftﬁity Rﬁn{ik
15 07.06.01.12 X2 Stopper 1
16 07.06.01.13 1R 17mm Washer, thrust, 17mm 1
17 07.06.01.07 1L EE 20mm Wiasher, spling, 20mm 1
18 01.06.01.03 e HYE 17mm Wiasher, spling, 17mm 2
19 07.06.01.07 TEHEEE 20mm Wiasher, spline, 20mm 2
20 01.06.01.06 P4 17mm Cir clip, 17mm 2
21 07.06.01.06 P4 20mm Cir clip, 20mm 2
22 01.04.14.00 WE 17 x 29 x 5§ Oil seal 17x29x5 1
23 GB5782-86 1A M6 x 8 Bolt hex 6x8 2
24 GB276-82 ik 6001 Bearing, radial ball 6001 1
25 GB276-82 ik 6201 Bearing, radial ball 6201 1
26 GB276-82 ik 6203 Bearing, radial ball 6203 2

24



PARTS CATALOGUE — ENGINE

i
=
Kt
=
i
m
[5)
=
>
=
|€2]
j
>
=
=
g
=
c
=
|€2]
e
Z
g
=
g
i

- 24
5 ERHRE " e =
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark

1 01.06.04.04 AR L Fork, gearshift 2
2 01.06.04.01 S 4 Pin, gearshift fork guide 2
3 01.06.04.03 S Clip, gearshift fork guide pin 2
4 07.06.04.02 AR H Drum, gearshift 1
5 07.06.04.06 FENIFER Plate, gearshift drum stopper 1
6 07.06.00.03 ] Pin, gearshift drum 4
7 07.04.03.00 TN A Stopper comp, gearshift drum 1
8 07.04.00.03 FE N 7 Sping, gearshift drum stopper 1
9 07.07.01.01-3 bl Gearshift(90cc) 1
9-1 07.07.01.01-1 EiEEL Gearshift(50cc) 1
10 07.07.01.00-3 PP Spindle comp, gearshift(90cc) 1
10-1 07.07.01.00-1 PR Spindle comp, gearshift(50cc) 1
1n 01.07.01.06 PP Spring, gearshift arm 1
12 01.07.01.07 ] £ Spring, shift return spring 1
13 01.04.00.04 [|] 37 3555 78 VAL Pin, shift return spring 1
14 01.04.08.00 IR N Eh o Contact assy, switch 2

25



SKyrEam

PARTS CATALOGUE — ENGINE

E-14 AsEdE (GEAR SHAFT DRUM SPINDLE)
g
5 EEM S " e =
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark
15 07.06.04.05 YT K B2 ey Rotor switch 1
16 07.04.00.23 [& Bt Plate, contact fixing 1
17 140099 PN KR Cap, switch 1
18 GB5787-86 1A M6 x 16 Bolt, dowel, 6 x 16 1
19 01.04.00.05 | Washer, gearshift drum side 1
20 01.04.00.22 Y S Plug, rubber 1
21 01.04.13.00 HE 11.6 x 24 x 10 oil seal 11.6 x 24 x 10 1
22 01.04.08.01 OJER 7x1.7 O-ring7 x 1.7 2
23 GB5782-86 1EAE M6 x 12 Bolt, hex, 6 x 16 1
24 GB5782-86 I Zei2Ae M6 x 12 Screw, flange, 6 x 12 1
25 140089 BE @3 x8.5 Roller, 3 x 85 2
26 140088 BEF @4 x 10 Roller, 4 x 10 1
27 07.07.02.00 A =pallie Pedal, gear change 1
28 140087 KE Rubber, change pedal 1
29 GB5782-86 1A M6 x 20 Bolt, hex, 6 x 20 1

26




SKyrEam

PARTS CATALOGUE — ENGINE

E-15 HEh%EE (STARTER)

= = = AN =N N
Reno.|  ban e SR Part Name And Standard gttty | R
1 07.08.01.01 A Gear, kick starter 1
2 01.08.01.03 B Ratchet, kick starter 1
3 07.08.01.07 AL Spindle, kick starter 1
4 01.08.01.06 LA T A Retainer, kick spring 1
5 07.08.01.13 U R Spring, kick starter ratchet 1
6 07.08.01.05 AL Bl IE] {7 Spring, kick starter 1
7 01.08.01.09 HPE 17mm Washer, 17mm 1
8 01.08.01.12 IRHERYE 20mm washer, thrust,20mm 1
9 01.08.01.11 P4 20mm Cir clip 20mm 2
10 01.08.01.08 P4 16mm cir clip 16mm 1
11 GB5782-86 12 M6x22 Bolt, hex, 6x22 1
12 07.08.02.00 AL BNEE T Arm, kick starter 1
13 07.08.02.03 IR E Rubber, kick starter 1

27



PARTS CATALOGUE — ENGINE

E-16 FEE ML (MOTOR, STARTER)

e EHERE N Hi HE
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark

1 02.12.00.00 LB HLE A Starting motor assy 1

28



PARTS CATALOGUE — ENGINE

E-17 fkih#s (CARBURETOR COMP)

=
]
Ll“‘___! n‘=|] 1
l_g___:J ﬂ 2
5 EWAERE . ! Tt i
Ref.No. Part No. Tk AR LA Part Name And Standard Quantity Remark
1 13200-21000-1 i CARBURETOR(50cc) 1
2 13200-21000 i CARBURETOR(90cc) 1

29



ST50 ST90

-
G

PARTS CATALOGUE — VEHICLE

L ol
- &
A 4 i




77/ sT50 ST90

E: = AR h&FR |4 |ST90[STS0
1 14300—Z1000 Muffler ASSY HERRE 1 vV
2 14310—21000 Exhaust Pipe EHEREE 1 v/ v/
3 14320—Z1000 Muffler SHE AR 1 v oV
4 14330—Z1000 Clip SHERek 1 v |V
5 14340—Z1000 Ring(1) R 1 v oV
6 14350—21000 Support Plate HERERER 1 v v
7 | GB5787-86 M8X20—Zn.DB Bolt 124 2 v |V
8 |GB5787—86 M8X16—Zn.DB Bolt 124 1 v |V
9 (B859-86 8—Zn.DB Lock Washer S EE A 3 v v
10 | GB96—-86 8—140Hv—Zn.DB Washer KILE 1 v v
11| GB170-86 M6-Zn.DB Nut 2R} 2 v oV
12 14341-21000 Ring(2) R 1 v oV
13 13700-21000 Air Filter ASSY SR EREE N 1 v oV
14 | GB5783-86 M6X14—Zn DB Bolt 124 2 v |V
15 | GB96—-85 6-140Hv—Zn.DB Washer KILE 2 v v
16 | GB5787-86 MBX25—-Zn.DB Bolt 1242 1 N Y




: e EXEH &R ST90[ST50
1 33610—21000 Battery (Kick starter ) it v v
1-1] 33610—21000—1 Battery (Electric starter) it v v
1-2 33620—21000 Holder ASSY. battery(Kick starter) | E5EH th s 42 & Ak v v
1-3 | GB5787-86 M6X16—Zn.DJ Screw 1244 v v
1-4| 33620—Z1000-1 Holder ASSY. battery (Electric starter) | E5ER th 2 38 BB, v v
2 32900—E0300 CDI CDI v v
3 32810—GD100—-D Controlled Rectifier AR RS v v
3-1| GB859—876—Zn.DB Lock Washer o EE R v v
3—2| (GBB18—85 M6X20—Zn.DB Screw L4 v v
4 | 3850021000 Horn ASSY ) W\ v | v
5 38620—C0600 Relay Winker At N
6 36610—21000 Wire Hamess ASSY (Kick starter) S4%R e e
6—1 36630—21000 Fuse(10A) 1RBEZZ(10A) v v
6-2| 36610—Z21000—1 Wire Hamess ASSY (Electric starter) S4%R v v/
7 33400—21000 Ignition coil ASSY K2R v v/
8 42313-Y1000 Side stand switch BB X v v/
9 32830—21000 Holder B 28 38 v v/
9-1| GB6187-86 Mo6—Zn.DB Self—lock nut B SR & v v/
10 32810—21000 Ignition coil Holder BN E e v v
" 42315-Y1000 Bolt B Cigg v v
12 33629—71000 Band (Kick starter) 2z iRy v Vv
13 33629—Y1000 Band (Electric starter) 2z ity v Vv
14 31800—21000 Relay, start(Electric starter) ACEh 4K B v 4

PARTS CATALOGUE — VEHICLE




E = EXEH hC&FR |88 [STI0[STSO
1 35710—Y1000 Lamp ASSY rear combination AT BB 1 v/ v/
1-1 Bulb RATAT 8 1 v |V
2 | (B6187-86 M6—Zn.Dj Self—locking Nut B SR & 2 VoV
3 | GBY6—85 6—140Hv—2n.DJ Washer KILE 2 v/ v/
4 35601-Y1000 Lamp ASSY RH HEEE T 2 VoV
4-1 Bulb eI T8 4| v | v
5 35602—Y1000 Lamp ASSY  LH R T 2 v |V
6 |GB6170-86 M10X1.25-Zn.0B Nut 2R} 4 v |V
7 |GB97.1-85 10-140HV-Zn DB Washer HpE 4 v/ v/
8 (B859-87 10-Zn.DB Lock washer o EE A 4 v/ v/
9 35110—1000 Hood , meter B RUTE 1 VoV
9-1| 7DM27 M8X20—Cr Bolt 124 2 VoV
9-2| GB6170-86 M8—Zn.DB Nut 125 2 v |V
9-3 | GB97.1-85 b—140Hv—Zn DH Washer A 2 v/ v/
9-4 | GB818—86 M5X14—Zn.DH Screw 1RET 2 VoV
9-5 (GB859-86 5-Zn.DB Lock washer o EE A 2 v/ v/
10 35100—A1500 UNIT  head lamp B AKT BB 1 VoV
10-1 Bulb B AT KT8 1 VoV
11 51511—21000 Bracket ASSY B AT X 4B 204 1 v |V
12 46720—A1500 Plate HEE TN 3R 1 Vv oV
12—1|GB5787-86 M6X35-Zn.DJ Bolt 124 2 v |V
13 46705—G3600 Rubber KRE 2 v |V
14 51512—21000 Plate B RAT 2R 1 v |V
14—1| 7DM27 M6X14—Cr Screw 1RET 4 v/ v/
15 63117—21000 Plate RiRRA X 3% 1 v |V
15—1| GB5783-86 M6X18-Zn.DJ Bolt 124 2 v |V
16—2| GB5287-86 6-140Hv-Zn,DJ Washer 4K 2 v |V




Fr s TN AR XL AR #j= |ST90|STS50
1 34100—-21000 Speedometer ETFEBRER 1 v X
2 34100—Z1000—1 Speedometer ETFEBRER 1 X v
3 34910—21000 Cable, Speedometer BREREH 1 v 4
4 34120—-C0200 Rubber Pad 22 ik 2 v Vv
5 46122—71000 Spacer wE 2 v V4
6 | 7DM27 M6X25—Zn.DJ Bolt 1244 2 v v
7 37100—Z1000 Kit to lock EYR K 1 v v
8 | GB827-86 4X8—Zn.DB River g7 1 v Vv
9 | (GBY6-85 H—140HV-2Zn.DB Washer KILE 1 v Vv
10 |GB818—-85 M6X10—ZN.DB Screew SLRGIRET 1 vV
11 |GB96—85 6—140HV—Zn.DB Washer KILE 2 v Vv

PARTS CATALOGUE — VEHICLE

10




PARTS CATALOGUE — VEHICLE

F i) T B B3R #4& |ST90|ST50
1 57300—Z1000 Right switch ASSY EFE B 1| v | v
2 57500—Z21000 Left switch ASSY (Automatic gear) | X R ZAFFR2BHE | 1 v v
3 57500—Z1000 Clutch switch ASSY (enal gear] | BBERFZFFRAM | 1 | v | v
4 58100—Z1000 Cable ASSY throttle | SHIT$NZR A T v | Vv
5 58200—Z1000 Cable R % T v | v
6 58300—Z1000 | Cluch cable ASSY(Menal gear) BAEBLAN T | v | v
7 0940212402 Band (200mm) SEREET 4 | v | v
8 JC500—200006 Grip , throttle ST F IR 4 1| v | v
9 JC50Q-200001 Grip Lh EF18 T v | Vv
10 56500—A0300 Rear mirror R HENE 1 vV
1 56600—A0300 Rear mirror L EREME T vV | v
12 56110—21000 Grip ASSY FEE T | v | v
13 56221—-23450 Upper handlebar holder k& 2 v v
14 56211—-29320 Down handlebar holder Tk X5k 2 e e
15 |GB6187-86 M10X1.25-2n.DJ  Self—locking nut B SR & 2 | v | Vv
16 56223—21000 Bolt 124 2 | v | v
17 01204—08357 Bolt 124 4 | v | v
18 | GB859—86 6—Zn.DB Lock washer o R 4 vV
19 09402—12409 Band (280mm) SEREET 6 | v | v

11

10



SKyream

PARTS CATALOGUE — VEHICLE

5 i) T B B3R #4& |ST90|ST50

1 41100—Z1000 Frame ASSY ELRAH T v |V

2 41222—71000 Frame cover FEHRER 1 v v

3 | GBB45-85 ST4.2x16-F-H-Zn D) Screw B IRET 2 | v |V

4 41220-Z1000 Cable holder %58 2 | v |V

5 46110—Z1000—1 Rear carrier (Dubble seats) JERIF 1 v 4

6 42310-21000 Side stand ASSY BEAN T | v | Vv

7 42312—71000 Side stand spring BEINEE T v | Vv

8 42321-721000 Inner spring BERNEE 1 v v

9 43510—Z1000 Foot rest ASSY BT BIES AT 4R 14 1 vV

9—1| GB5783-86 M8X20-Zn.DJ Bolt 12 4| v |V

9-2 | GB859—87 8—Zn.DJ Lock washer o EE 4 v v

9-3 |GB5787—86 MBX20—Zn.DJ Bolt 1242 T | v | Vv

9—4 | GB5787-86 M8X25-Zn.DB Bolt 24 T | v | Vv

9-5 | GB5287-86 8—140Hv—Zn.DB Washer o KEE T | v | Vv

10 46110-21000 Rear carrier (Single seat) ahiF 1 VoV
10—1| GB5787-86 MBX16~Zn.DJ Bolt 24 3| v |V
10—2| GB5787-86 MBX20~Zn.DJ Bolt 24 1| v | v
10-3|  46123—Z1000 Rubber Pad LR T vV | Vv
10—4| GB5787-86 M8X25-7n DJ Bolt 2 T v | Vv
10-5 46125—21000 Spacer SNHE 1 v | v 3
10-6| GBY6-8582/40HV~Zn D Washer A AP 1 v | v Ty 8 1-1
11| 38160-Y1000 Rear reflector ERAE 1 v v 2 o1 2 \
11-1|  GB6170-86 M5—Zn.DH Nut 25 T v | Vv f

12| 42311-Y1000 Bolt B e 1 v | v : X
13 63112—21000 Rear fender EHRIR [

14 61261-21000 Plate HMERERTER | 1 | vV [V : *\E
15|  61262—21000 Rubber g ERE R | 1 | v | v J\£ g 4
16 61263—21000 Spring WA RERHE T vV

17 61264—21000 Plate W& RERER T v | Vv




SKyream

F #=s T B B3R #4& |ST90|ST50
18 61265—21000 Spacer FEKERETE T v | Vv
19 | GB5767-86 MBX50—Zn.DB Bolt 124 2 | v |V
20 | GB70-85 M8X40—~Zn.DB Bolt 12 T v | Vv
21| GB70-85 M8X50~Zn.DB Bolt 12 T v Vv
22|  GB96-85 8-7n.DB Washer K 3 | v |V
23| (GB6187-86 M8—Zn.DB Self—lock nut B 9EE 2 | v | v
24 | (GB6187-86 Mb—Zn.DB Self—lock nut B JEE 2 | v | v

PARTS CATALOGUE — VEHICLE




Fr s EX AR XL AR #2 |ST90|ST50
1 190003 Rim RH HEHE 1 v oV
2 190004 Rim LH ZL R 1 v oV
3 | GB5783-86 M6X14-Zn.0B Bolt 12 4 v oV
4 | GBY7.1-85 6-140Hv—Zn.DB Washer g 4 v oV
5 (B6187-86 M6—Zn.0B Nut 2R 4 v oV
6 54111-Z1000 Drum  front hub ETE 451 1 VoV
7 | GB5783-86 M8X25—Zn.DB Bolt 1244 4 v oV
8 | GB859—87 8—Zn.DB Lock washer o 4 v v
9 CJ70A—210221 Nut Y25 4 v oV
10 54121-21000 Front wheel (L )bush BRERE 1 VoV
1 54123—71000 Bushing BRI E 1 v oV
12| 09284—C0600—1 Oil seal B2 £ 1 v oV
13| 60301 GB278-—82 Bearing B & 2 VoV
14 54600—21000 Speedometer clutch THEIF R 1 v v
15 59000—Z1000 Front brake ASSY | BIiREHIZISBEA K | 1 v oV
15—1 59312—71000 Brake pad B 2 v v
15—2| GB5787-86 M8X32—Zn.DJ Bolt FHIshtH R iR | 2 v oV
16 59489—A0400 Clip HEX 1 v oV
16—1| GB5787-86 M6X12—Zn.DJ Bolt 1244 1 v oV
17 59242—A0300 Clip SHER ExE 1 N Y
18 55100—21000 Tire ETE A 1 N Y
19 55200—21000 Tube | inner BN G 1 e v/
20 54711—21000 Axle, front hub ETE R 1 v oV
21 |GB6187-86 M12X1.25-Zn.DB|  Self—locking nut B SR & 1 v oV
22 59412—71000 Brake disc AR EE 1 v oV
22-1 58412—C0200 Bolt AR e 1844 3 v oV
23 59311—-21000 Front brake lever BRI ZEF R 1 v v
24 59480—71000 Front brake pump (Upper) R EZR 1 v v
25 59210—-Z21000 Front brake hose BIRBHE 1 v v
26 59460—71000 Front brake pump (Down) BRI 1 v v

PARTS CATALOGUE — VEHICLE




E = EXERR &R ST90[ST50
1 51310—Z1000 Steering head B LB VoV
2 51632—D0300 Gasket e v oV
3 51633—D0300 Steering Nut Fa FEER e e
4 51410-Z1000 Steering stem T B 2B 14 v v
5 35950—E0400 Reflect mirror ETRVE: $- 8-k e v
6 52100—Z1000 Shock , Absorber front RH | B E 852814 N Y
7 52200—Z1000 Shock , Absorber front LH | B Zoisk FE 28 2B 14 v oV
8 | GB859—86 8—Zn.DB Lock Washer o R v oV
9 51613-D0300 Oil seal HHE vV
10 09265—15A10 Lower bearing Thh& e e
1" 09265—15A00 Upper bearing FahE e e
12 | GB5783 M8X30—Zn.DB Bolt 124 v oV
13 51631—D0300 Steering Nut G M IR R VoV
14 |GB6170—86 6—Zn.DB Nut 2R v oV

PARTS CATALOGUE — VEHICLE




SKyream

3 e EXERR Y ZHR | % |STI0[ST50
1 61100—21000 Swinging arm ASSY BREX B 1 v v
11 09319—21000 Rubber cushing BX & hes 2 VoV
1-2 61222—21000 Spacer BEXH [ E 1 VoV
2 61273—21000 Chain Support SESL R 22 MR 1 VoV
3 61211-21000 Shaft, pivot X & 1 VoV
4 |GB6187-86 M12X1.25-2n.DB Nut EX & 1 v oV
5 45100—21000 Seat ASSY (Single seat) FER B 1 VoV
5-1|GBY6—-86 6—140HN—Zn.DJ Washer K 1 N Y
5-2 46121-21000 Rubber Pad 2 i 1 v oV
5-3 46122—21000 Spacer wE 1 VoV
5-4| GB6170-86 M6—Zn.DJ Nut 2R 1 v oV
5-5| GB859-86 M6—Zn.DB Lock washer THREH 1 v oV
6 62100—Z21000 Shock absorber ASSY AR E SR K 1 v |V
6—1 | GB5787-86 M10X1.25X36-Zn.DJ Bolt JER IR 2 VoV
7 68711-21000 Name plate 4 1 v/ X
68711-21000—1 Name plate ha 1 X Vv
7-1| GB827—86 2X5—L4 River %7 4 v oV
8 68712—21000 REFIT—PROOF EMBLEM BHEE o ke 1 v X
68712—21000—1 REFIT—PROOF EMBLEM R8s B pe 1 X Vv
9 61410—D0300 Adjuster , chain SELIET RS 2 e v
10 61421—C0200 Adjuster cover LT RRESIR 2 VoV
11| GB6170—-86 M8—Zn.DB Nut 25 4 v oV
12 45100—21000—1 Seat ASSY (Dubble seats) FEHR B 1 v oV
13 43600—-21000 Left foot rest, rear(Dubble seats) TR B4 1 v v
14 43700—21000 Right foot rest, rear(Dubble seats) aH B 1 VoV

10

PARTS CATALOGUE — VEHICLE




SKyream

3 = EXEHR &R | & [STS0[ST50
1 65100—21000 Tire SR INEG 1 v |V
2 65200—21000 Tube, inner BN G 1 v Vv
3 64511—-A1500 Sprocket Ja Skt (Z=42) 1 X v

140200 Sproket a4k (Z=36) 1 v X

4 | GB894.1-86 50-Y Thrust washer 4E 1 Vv v/
5 210214 Rubber cushion Bk 4 v V2
6 140027 Dust cover PR 1 v/ v/
7 64142—21000 Rim LH R AER 1 v oV
8 64141-21000 Rim RH IR A A 1 VoV
9 | GB5783-86 M6X14Zn.DB Bolt 12 4 A Y
10 | GB97.1-85 6-140HVZN.DB Washer FE 4 v | v
11| GB6187-86 M6—Zn.DB Nut 2R 4 v oV
12 210201 Drum , rear hub B 1 v/ v/
13 |GB5783-86 MB8X25—Zn.DB Bolt 245 4 v oV
14 CJ70A—210221 Nut 2R 4 A Y
15 | GB859—-87 8—Zn.DB Lock washer o 4 v v
16 64711-21000 Axle, rear R4t 4h 1 e v/
17 |GB6187-86 M12X1.25-Zn.DB|  Self—locking nut B SR 1 v oV
18 64122—71000 Right spacerrear hub B EaHE 1 v Vv
19 64121-21000 Left spacer rear hub R EHME 1 v Vv
20| 60301 GB278—82 Bearing & 2 v |V
21 210207 Bushing wE 1 v |V
22 210213 Oil seal 2 W 1 v v
23 210202 Panel  rearhub EEIEhEE 1 v |V
24 210206 Cam , brake EEIE e 1 Vv Vv
25 210215 Level ,Cam washer eI R 1 Vv Vv

25—1| GB5783—86 M6X38—Zn.DJ Bolt 125 1 v v
25-2| GB6170—86 M6—2n.DJ Nut 125 1 v v
26 CJ70A—210203 Shoe , brake HIsN B S 2 v v

11

PARTS CATALOGUE — VEHICLE




SKyream

5 i) T B B3R ST90|ST50
27 210210 Spring e VoV
28 65310—21000 Pandel , brake Bt AT v v
286-1|  09111—08012 Bolt 2 5 v | v
28—2| GB6172—86 M8—Zn.DB Nut 125 v | v
28-3| GB859—87 8—Zn.DB Lock washer B SRR v v/
28—4| GB91—86 2X20—Zn.DB Cotter pin FFO 5 Vo v
28-5 700006 Bolt 24 N Y
28—6| GBI7.1-85 8—140Hv—Zn.DJ Washer HE v | v
28-7) GB93-87 10-Y Lock washer B SRR v | v
28-8| GB6170—86 M8—Zn.DC Nut 125 N Y
28-9| GB91-86 2X16—Zn.DC Cotter pin FO 4 vV
29 | 08MA—100 GB/T14214-93 Chain B & X | v
08MA—102 GB/T/4214-93 Chain B & v | X
30 140012 Thrust washer Y sER A v e
31 140011 (Z=15) Sprocket it s v | X
70—1060001 (Z=13) Sprocket Hid 5% X | v
31—1|GB57683—-86 M6X8—Zn.DC Bolt B S g S IR e N Y
32 43110-Z1000 | Rear brake Pendal ASSY | /S#izh BT 4 14 N Y
32—-1|GBY7.1-85 16-140Hv—Zn DJ Washer FRE N
30-2| GB91—86 3.2X26—Zn.DB Cotter pin FFO £ N Y
33 43121—21000 Spring HE N Y
34 43300—Z21000 Rod brake ASSY B0 RAT 2 B N Y
34-1| 4331021000 Read brake rod B3 R 4R N Y
342 210406 Pin (I vV v
34-3 210405 Nut H 5 S2IE 125 N Y
34-4|  43511—C0200 Pin FEEN 4T vl v
34-5| GB91—862X16—2Zn.DB Cotter pin FFA 5 v v
35 210401 Spring EH R RATE s v Vv
36 | GB5787-86 M6X35-Zn.0B Bolt b N Y

12

PARTS CATALOGUE — VEHICLE




SKyream

F il e XX BR
37| GBY7.1-86 6-Zn.DB Washer H[E
38| (GB6170-86 M6-Zn DB Nut 125
39 | GB5783-86 M6X8-Zn DB Bolt 24

PARTS CATALOGUE — VEHICLE




Fr s TN AR XL AR #j= |ST90|STS50
1 53111—21000 Front fender ETNER 1 e e
2 53112—721000 Inner holder BIRARA X 38 2 v v
3 53113—Z1000 Bolt ARRZERE | 3 | v | v
4 63111—21000 Rear fender (Rear wheel) &Rtk 1 v v
41| GB5787-86 M6X16—2n.DJ Bolt 1244 4 v oV
4-2| (BY6-85 6—140Hv—Zn.DJ Washer NHE 4 VoV
5 53114—21000 Bolt 1244 1 v oV
6 53115—21000 Rubber 12 4 v oV
7 53119—21000 Clip 3 1 v oV

14

PARTS CATALOGUE — VEHICLE




" r7/. sT50 ST9O

E = AR h&FR |4 |ST90[STS0
1 44110—21000 Fuel tank JHAE 1| v | v
1-1 44124—71000 Hose SHE 1 VoV
1-2 44125—71000 Clip SHEE 4 VoV
2 44121-21000 Rubber pad SHAG R B ik 1 N Y4
3 44122—71000 Rubber pad HFERZEE 1 N Y
4 44123-71000 Protector SHARMIE LS ik 4 N Y
5 44300—21000 Fuel cock SHFETFF A4 1 v oV
5—1| GB70-85 M6X20—Zn DB Screw 1RET 2 N V4
6 25600—21000 Shift pedal R B AR 1 VoV
7 | GB5783-86 M6X25—Zn.DB Bolt 124 1 VoV
8 26300—D0800 Kick starter e 1 N V4
9 | GB5783-86 M6X20—Zn.DB Bolt 124 1 VoV
10| GB6187-86 M8—Zn.DB Self—lock nut B SR & 1 VoV
11 (GB96-85 8—Zn.DB Washer KILE 1 v v

15






